



Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER: HKGH00839558

APPLICANT: LISTER ENTERPRISES (HK) LIMITED
RM 6-8 6/F WAYSON COMM BLDG
28 CONNAUGHT RD W
HK
ATTN: ZITA PANG

DATE: Apr 01, 2009

SAMPLE DESCRIPTION:

SIXTEEN (16) SUBMITTED SAMPLES SAID TO BE **SEALING GASKET (SILICON)**.
COUNTRY OF ORIGIN : CHINA.
APPLICANT'S REFERENCE : SILICON.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLE</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLES	U.S. 21 CFR F.D.A. REGULATION PART 177.1210 CLAUSE (C) CHLOROFORM SOLUBLE EXTRACTIVE ON CLOSURES WITH SEALING GASKETS FOR FOOD CONTAINERS	PASS

FOR AND ON BEHALF OF :
INTERTEK TESTING SERVICES HK LTD.

KAREN S.C. NG
GENERAL MANAGER





Hong Kong Government Recognized Service Supplier
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
American Society for Testing and Materials
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
Hong Kong Toys Council

TEST REPORT

NUMBER : HKGH00839558

TESTS CONDUCTED

1 BISPHENOL-A CONTENT

BY SOLVENT EXTRACTION AND FOLLOWED BY HIGH PERFORMANCE LIQUID CHROMATOGRAPHIC (HPLC) ANALYSIS.

RESULT : LESS THAN 1 ppm

REMARK : ppm = PARTS PER MILLION = mg/kg

DATE SAMPLE RECEIVED : MAR 24, 2009

TESTING PERIOD : MAR 24, 2009 TO MAR 31, 2009

2 TEST FOR F.D.A. REGULATION ON CLOSURES WITH SEALING GASKETS FOR FOOD CONTAINERS

AS PER THE U.S. 21 CFR FOOD AND DRUG ADMINISTRATION PART 177.1210, CLAUSE (C).

I. CONDITION OF USE

ROOM TEMPERATURE FILLED AND STORED

II. TEST ITEM

	<u>RESULT</u>	<u>LIMIT</u>
CHLOROFORM SOLUBLE EXTRACTIVE IN WATER, ppm	<20	50

REMARK : < = LESS THAN

DATE SAMPLE RECEIVED : MAR 24, 2009

TESTING PERIOD :MAR 24, 2009 TO MAR 27, 2009





Hong Kong Government Recognized Service Supplier
 Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute
 American Society for Testing and Materials
 British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited
 Hong Kong Toys Council

TEST REPORT

NUMBER : HKGH00839558

TESTS CONDUCTED

3 LEACHABLE LEAD AND CADMIUM CONTENT - TOTAL IMMERSION FOR CERAMICWARE

WITH REFERENCE TO ASTM C738 MODIFIED FOR TOTAL IMMERSION, LEACHABLE LEAD AND CADMIUM CONTENT WAS DETERMINED BY ATOMIC ABSORPTION SPECTROPHOTOMETRIC ANALYSIS.

<u>TESTED SPECIMEN</u>	<u>VOLUME OF LEACHING SOLUTION</u> (mL)	<u>RESULT RELATIVE TO INTERNAL VOLUME</u>	
		<u>LEAD</u> (ppm)	<u>CADMIUM</u> (ppm)
(1)			
(2)	50	<0.5	<0.5
(3)	50	<0.5	<0.5
(4)	50	<0.5	<0.5
(5)	50	<0.5	<0.5
(6)	50	<0.5	<0.5
	50	<0.5	<0.5
	AVERAGE :	<0.5	<0.5
	LIMIT :	0.99	7.92

REMARK : ppm = PARTS PER MILLION = mg/L
 < = LESS THAN

DATE SAMPLE RECEIVED : MAR 24, 2009
 TESTING PERIOD : MAR 24, 2009 TO MAR 30, 2009

 END OF REPORT

